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Applicant Dezhou Window New Materials Co., Ltd
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Manufacture Dezhou Window New Materials Co., Ltd

7 Trade Mark: —
EPHNSE ¥ &4 4 FK Sample Name: FC¥i % HL 77 Non woven honeycomb curtain,
HafEe &% Color: —
Submitted Sample  %{fit Quantity: 1, #4ik Description: 244" Blue fabric
Description 7= §h %5 4% Sample Grade: —, %435 Safety Category: C 3 Category C
R8I Style No.: —

g ZIERR ] e 3 ok
s Requested REBAM 0511026 B 520N 2021-11-25
Test Type S at Date Received Date Issued
Examination

GB 18401-2010 [HH YA fh AL A 2 £ HARMIE
GB/T 4745-2012 £ #81&h B /Kt i 00 ¥ AT it K V4

I3 A b
VR g bt b
Standard GB 18401-2010 National general safety technical code for textile products
GB/T 4745-2012 Textiles-Testing and evaluation for water resistance-Spray test method
The index is provided by client
itk Approved by
% s 17
Stamp
Wang Baojun (Director) )

FHRB ORI AT, T0kI0IADIER FE. This repp
MERRMVEFHRN ETEREREZAE 15 AAEE
concerning the report, it is required that the objection shoul
#ix reception date of the report.
Notes FREREFER, FRERVSRRFEHHERLEMRA
considered on the results and conformity assessment in the report unlg
¥ A HiNIAT]. *The testisn’t requested for confirmation temporarily.

1Y 5 22 4% % ] BA21001854-1
GAAT IR TMAE Chinatesta Textile Testing & Certification Services Tel : 010-65002813 400 0860486
[E3F 27T RAGHRRWPO Add : No.3 Yanjingli Middle Street, Chaoyang District, Beijing 10025, China Fax = 010-65076599
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Conclusion
1 pH (i

pH value
2 PRI

Formaldehyde content
3 LN

Odours
4 i ¥ 24 R

Colour fastness to light
5 RTEEEAER

Colour fastness to dry rubbing
6 Tid R0 2 1

Colour fastness to acids perspiration
7 T B9 €2 2 AT

Colour fastness to alkali perspiration
8 fid 7K 2 E

Colour fastness to water
9 FmEbeE

Resistance to surface wetting
10 WATAARBUE T R RR

Azo Dyes
HROS A R PR T

The conclusion please refer to the attached pages
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Have spray resistance
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Pass

ShepHT
ERGR
HEEOR

DATERDFRLE]

HREMSRIENPO
LIRS

Chinatesta Textile Testing & Certification Services

Tel : 010-65002813 400-086-0486
Add : No.3 Yanjingli Middle Street, Chaoyang District, Beijing 10025, China Fax: 010-65076599
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PRAE( Sl NI 52

Requirement Results Judgement

pH fif (St
pH value Pass
GB/T 7573-2009

4.0-9.0 6.8
PH (AKX LA 0 J9 WAL 4935 il The extracting solution is KCl solution.
PR it (mg/kg) isEay
Formaldehyde content(mg/kg) Pass
GB/T 2912.1-2009

AR
S Not detected

TR 5 RO K IR 9 20mg/kg, TR HIPRES Y9 “ A K", The low limit is 20mg/kg, the result Is reported as  “not detected” if it
is below the limit.

Ik (ks
Odours Pass
GB 18401-2010 k41X 6.7

x X Sk

Odourless Odourless

i 6 (1 212 IS (4) gy
Colour fastness to light(Grade) Pass
GB/T 8427-2008 ii} 3

25 >5
PR IR First stage

i T+ RERR (24 SR (4%) iy
Colour fastness to dry rubbing(Grade) Pass
GB/T 3920-2008

23 4

i NGV 2 T (R) i
Colour fastness to acids perspiration(Grade) Pass
GB/T 3922-2013

G 5N %5
Colour change

Wit 25
Staining

i Wk €. 22 E (4))

Colour fastness to alkali perspiration(Grade)

GB/T 3922-2013

2 {h, -
Colour change

it 25
Staining

R IS AT IR TR AT Chinatesta Textile Testing & Certification Services ~ Tel: 010-65002813 400-086-0486
[I:T—lj}}l?L‘[:,ﬁ_!?_’it"?,‘}'llﬁll‘) Add : No.3 Yanjingli Middle Street, Chaoyang District, Beijing 10025, China Fax : 010-65076599
PO AR REIS itk : FERFHRAPBERIEM Ehis 38 100025
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Requirement Results Judgement

i 7K €542 E (%) we
Colour fastness to water(Grade) Pass
GB/T 5713-2013

2,

Colour change = .

Wit

Staining 23 45

MR E(2R) RATHUh ik
Resistance to surface wetting(Grade) Have spray resistance
GB/T 4745-2012

3 3

A 43 R B 95 7 R ekl (mg/kg) A
Az0 Dyes(mg/kg) Pass
GB/T 17592-2011 GB/T 23344-2009

2,4,5- = WX RL (137-17-7) 30 A K

2,4,5-trimethylaniline (137-17-7) Not detected

2,4- AW (615-05-4) _ F K

2,4-diaminoanisole (615-05-4) Not detected

2,4- LW (95-80-7) <20 A

2,4-toluylenediamine (95-80-7) Not detected

2,4- WL WL (95-68-1) b A

2,4-xylidine (95-68-1) Not detected

2,6- I NL (87-62-7) <20 A Kt

2,6-xylidine (87-62-7) Not detected

2-2%lik (91-59-8) <20 AR

2- Naphthylamlne (91-59-8) Not detected

3,3 UK AL (91-94-1) <20 Kt

3,3"-dichlorobenzidine Not detected
3,3- PSR AL (119-90-4) <20 A
3,3"-Dimethoxybenzidine (119-90-4) Not detected
3,3- 34,4 - @R KT

(838-88-0) &b
3,3'-Dimethyl-4,4'diaminodiphenylmethane =

(838-88-0)
3,3-ZHIBEBCRRE (119-93-7) i
3,3"-Dimethylbenzidine (119-93-7) -
4.4- "I KL (101-77-9) <50
4,4'-diaminobiphenylmethane (101-77-9) -
4,4 §13E-—- (-5 R%) (101-14-4)
4,4'-methylene-bis-(2-chloroaniline) <20

(101-14-4)
4,4'- @3k — % fi¥(101-80-4) <20
SR FRLE] Chinatesta Textile Testing & Certification Services  Tel : 010-65002813  400-086-0486
EREASIRERILEACTIR D Add : No.3 Yanjingli Middle Street, Chaoyang District, Beijing 10025, China Fax: 010-65076599
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Requirement Results Judgement

4,4'-oxydianiline(101-80-4) Not detected

4,4 " F A T HIRE (139-65-1) 6 FH

4,4'-thiodianiline (139-65-1) Not detected

A-FEEMEE (60-09-3) 25 F K

4-aminoazobenzene (60-09-3) - Not detected

A-FIELE (92-67-1) 346 FH

4-aminobiphenyl (92-67-1) Not detected

4- AT KRE (95-69-2) <0 KA

4-chloro-o-toluidine (95-69-2) Not detected

S-FiZE-AB P RE (99-55-8) st Kt

5-Nitro-o-toluidine (99-55-8) Not detected

ARG (92-87-5) <20 A

Benzidine (92-87-5) Not detected

MEIEMBP A (97-56-3) o FAh

o-aminoazotoluene (97-56-3) Not detected

AWEIEKPRE (90-04-0) 251 KA

o-anisidine (90-04-0) - Not detected

BHHRE (95-53-4) <20 A

O-toluidine (95-53-4) - Not detected

K RE (106-47-8) <20 AT

p-Chloroaniline (106-47-8) Not detected

2-HEIE-S- AR (120-71-8) <20 AT

p-cresidine (120-71-8) Not detected

AT 4RSS B NE SR AR IR J9 Smg/kg, €T K PR (X9 45 R 9 A4 11} . The low limit is Smg/kg, the result is reported as “not detected”
if it is below the limit.

UFZEHA

End of report

RIS ATER B BRLE) Chinatesta Textile Testing & Certification Services  Tel : 010-65002813 400-086-0486
ERS 53 GreotanUL V) Add : No.3 Yanjingli Middle Street, Chaoyang District, Beijing 10025, China Fax: 010-65076599
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